E X 244FM & T ¥,



Friedrich Epple GmbH
Im Erlengrund 1
64678 Lindenfels, OT Eulsbach
Tel.: 06255 30030
E-Mail: info@motorroller.de
Web: www.motorroller.de



s B HL

ENGINE GROUPI

6 e
b -
ht T
4 =
A e

f“
el g i
B e e g FIEA T D
: o uo!! o i sl -

e
1 g

P4 P13







g ¥
Cylinder head cover

-

[

ST A i .. _. £ - _ i
Jz-:" I # % Part No. ' 2 o Description %‘[{Zp":&

[ 244FM. 0L 65—01 T EREsY COVER. CYLINDER HEAD I
2 244FM. 01. 0502 _ TR E A YRR EMBLEM, L.HEAD COVER - 1

3 244FM. 01. 05— 04 EYN ST LI EMBLEM, R, HEAD COVER 1T
4 " 244FM. 01, 05 - 03  FA I E PACKING, HEAD COVER 1

S 244FM.0L 070l P L FEAN BOLT, SPECTAL. 638 j = P
B 244FM.L 0L 07 —03 #1E RUBBER. MOUNTING 2 B
| 7 GBesso A - SCREW. TAPPING., ix10 .




g8 =¥ 1

Cylinder head
L L
i}f % = Part No. 2 # Description -&I{Zp{‘:ﬁ
1 [ 244FM.01.01.01—06 #2005 F - GUIDE, IN.VALVE 2
2 | 244FM.0L1.01.0F 02 HAT . GUIDE. EX.VALVE B L2
3 [244aFM.01.01.0F ] LT 1 _HEAD COMP.. CYLINDER ]
4 | 244FM.01—01A ek . GASKET, CLINDER HEAD 1
5_ | 244FM. 01. 04, 01 Lo | INSULATOR. R. CARBURETTOR S
6 | 244FM. L. 02. 01 PN " INSULATOR. L.CARBURETTOR 1
7| 244FM. 01.03 | T ie . T BAND. INSULATOR ] 2
§ | 244aFM. 01 02 i L CLIP, INIGH TENSION CORD A 2
9 | 244FM.01.01—10 LS I . BOLT. sTCD A
10 | 244FM. 01. 01 - 08 D MUK AEAE () CBOLT, STUD 4
11 ] 244EM. 03—01 - AR e BOLT. FLANGE. 63135 N e 2
12 | 244FM. 0L 01 09 Rt - NUT, FLANGE. &MM o4
13 | GBI7. | 3 WASHER. sMM_ 2 _ |
A4, GB3452. 1 O ME25. 8 2. 60 (O —RING. 25.8X2.65 2 .
15 | 244FM. 0L 0T 0T 03 O FH O~RING. 10x1.6 o o 4
15 | GB818 $E 4y M5 < 6 SCREW. PAN. 5x6 i 2
PR )



Rk
Cylinder head

= £n
}:I‘o-,.i #*® % Part No. P4 #r Description &RZ ::ﬁ
17 | GB818 | 4T M5 K20 SCREW, PAN, 5X20 . 2
18 | 244FM.03—10 EARD | BOLT. FLANGE. 6x65 1
19 | T1137 ' KAE PLUG. SPARK 2
[ CR7HSA(NGK) kT PLUG, SPARK z
U22FSR—U(ND) FEE ~ | PLUG. SPARK a ¥ 2
- y - _ __i___
. - —— . i - . _
. o _
_ R I_ R - e _ : -




O 5 d - 2l

Camshaft svalve

0w 08
peetid ‘B@m -0
134‘3‘ 18

#--20
2054 @18 =20
18- &—20 =-18

iy

i‘j % % Part No. 2 £ 43 Description | -&RZPZF'&

1 | 244FM. 01. 01,02 SUET FE SEAL. VALVE STEM(ARATS 4

2 | 244FM. 01. 06— 01 wH A . HOT.DER, CAMSHAFT 2

3 ; 244FM. 01.08. 01 SR A E BUSH COMP. ., CAMSHAFT i

4 | 244FM.0L. 08 &R CAMSHAFT COMP 1

5 [ 244FM. 01.06—04 VTEH ARM, VALVE ROCKER_ 4

6 | 244FM. 01. 06—07 L L SHAFT, VALVE ROCKER ARM 4

7 | 244FM.01.06—06 B EE SPRING, VALVE ROCKER _ARM SIDE 4

8§ | 244FM. 01.01—06 H 50T VALVE, IN P 2
-9 | 244FM. 01. 01 —05 HZ] . VALVE, EX j 2

16 | 244FM. 01. 01 -03 A2 3 SPRING, VALVE OUTER 4

11 | 244FM. 03. 01 —04 AT R E SPRING, VALVE INNER 4

12 | 244FM. 01, 01—01 ZITH¥ £ RETAINER, VALVE SPRING 4

13 | 244FM. 01, 01 —07 AT RFR SEAT, VALVE SPRING OUTER 4

14 | 244FM. 0]. 01--02 A8 E [ COTTER, VALVE(SANKO) g

15 | 244FM. 01. 06—02 L AT R RR A A AR gy SCREW, TAPPET ADJUSTING 4

16 | 244FM. 01. 06— 03 C AR RS NUT. TAPPET ADJUSTING 4




O 4 e 1T

Camshaft *valve

LA F2)
ﬁj B Part No. # Description &RZ;:.&
17 | 244FM. 01. 08~ 04 Ty . WASHER, THRUST, 20MM o 1
18 | 244FM. 03—05 1B WASHER, 8MM o 8

| 19 | 244FM. 01.06--05 X oo | PIN, DOWEL. 10X28§ 2
20 [ GB6170 L3 NUT. HEX., MM 8
21 | 244FM. 01. 06 —08 ERexi PIN, DOWEL, 10X15 2
22 1 QSTW—20 B CIRCLIP, EXTERNAL, 20MM 1

. - kel _ _




B AR R L

Cam chain. Tensioner

"
-
ﬁ-f #% 5 Part No. A _ Description .&Rzp{:.&
1 | 244FM.01.08—03 LS T SPROCKET, CAM(38T) 1
2| 244FM. 05. 01 JF B B CHAIN, CAM o
3 [ 244FM. 0503 R AR | TENSIONER., CAM CHAIN 1
4 | 244FM. 05. 02 RERMHHTER BASE ASSY.., CAM CHAIN TENSIONER 1
5 | 244FM. 05.02—01 WA R BASE , CAM CHAIN TENSIONER d 1
§ | 244FM. 05.02. 01 Rk PLATE COPM.B, CAM CHAIN TENSIONER "1
7 | 244FM. 05.02 03 T L SPRING, CAM CHAIN TENSIONERE 1
8 |GB&s2 5 56 208 FIN, CAM CHAIN TENSIONER 1
9 [ 244FM.05.02—02 B ADJUSTER, CAM CHAIN TENSIONER 1
10 | 244FM. 05. 04 % B WIEHR ~_ I'GUIDE, CAM CHAIN (HOKUSHIN) N
11 | 244FM. 0}. 08--02 =42 BOLT, HEX.KNOCK, 7x12 2
12 | GB5787 o AR M6 < 25 | BOLT, SPECIAL. 6MM 1
13 | GB97.1 & @6 ~ WASHER, SEALING, 6MM i 1
14 | 244FM.04—09 ] “WASHER. SPARK ADVANCER SETTING 1
15 ; GB3452.1 _ O HEe>1. 8 | O—RING, 5%1.8 - i 3
16 | GB6170 *¥ A NUT, HEX.. MM o i ]
17 | 244FM. 04— 08 4 PIN. LOCK, 6MM '- 2

&

»



R b
Cylinder

. F

Description

| 1 ] 244FM, 03.04 R Aok 7 TCYLWNDER comMP_ O T ]
2 | 244FM. 030§ B o GASKET, CYLINDER 1]
(73 T 24aFM. 03—09 BT [ PIN, DOWEL, 1016 27
4 | GB6170 A _ NUT. HEX.. 6MM 1
i B N W W } _ ]
i
- N ; R . [ | e, ]




Right

Z 5
=) ot

Eo R R

crankcase cover

® % Part No. 2z #

244FM, 03. 05— 01

244FM. 03--12

244FM. 030505

244FM. 03. 05 04

T GAUGE. OIL T.EVEL

Description

~ I'COVER, R.CRANKCASE

"GEAR, TACHOMETER(ST}

_  GASKET. R.CRANKCASE COVER =

244TM. 03. 05,01

224TM. 03.05—02 | #FCZ)

"LEVEE COMP., CLUTCH

SPRING. CLUTCH LEVER

244FM. 03.05--03

00|~ e an e L es ) —

244FM. 03.05 06

244FM. 03. 05. 04 _

RECEIVER, CLUTCH CABLE

WASHER, THRUST, 6.7MM

U OIL SEAL. 6.5X14¢5X7CARAD

B S

1
T P
——— e — I —_

. : 1
N

244FM, 03, 05.02 | &m#H

T _OIL SEAL. 12X 18 <5(ARAD

O -RING. 18%3

ZBl22002

O HEMIE-C
GB&20 AT M5 X 25

244FM. 0309 EREX

TSCREW, OVAL. §vos

"PIN, DOWEL. 8x14

i . |
244FM.03. 06—02 | 4%

| BOLT. FLANGE, $>40 _ __

S N




b e 3 3
Cluteh

A 1

'ﬁ:f A Part No, £ A [Jescription !
1 | 224FM. 07. 01 EETY X1} ... 1OUTER COMP., CLUTCH g\ 3

21 244FM.67.03—02 I LAHERE .. CLIP. NEEDLE THRUST BEARING, 12MM T B
3 | 244FM. 07. 02 e B ___CENTER, CLUTCH e - o
4 | 244FM. 07—05 Ry RAEE . _"SEAT, JUDDER SPRING . _ N @2

. 5 | 244FM. 07 - 04 5%%}%\-’2) ___ I DISK, CLUTCH FRICTION ~
6 | 244FM. 07 —02 BRI DISK. CLUTCH FRICTION _a

|7 1244FM,07--03 |  BLBES A PLATE. CLUTCH

8 - 244FM.07--10 BEE2 YT T _ | PLATE, CLUTCH PRESSURE S R
9 | 244FM. 07— 08 BEE ~ PLATE. CLLTCH LIFTER Yy

10 | 244FM. 07.03--01 - Sir ok A COLLAR, CLUTCH LIFTER .
11 | 244FM. 07— 09 EEBRF v | SPRING, CLUTCH
12 | 244FM. 07 06 xR ... | 8PRIN¢,, JUDDER N
13 | 244FM. 07--07 WA . __ PIN. CLUTCH LIFTER e
14 | GB5787 S Mex25  BOLT. SPECIAL FLANGE, §x25 o
15 | 244FM, 07 - 11 T Es S _____ _NUT. LOCK, 16MM - o
16 L H - WASHER. isMM i

244FM. 07 -12

g .




5 EHE
Clutch

£ F Part No.

£

T 244FM. 07. 0303

3

. Fe4K
| Ny 7 Repd.
L 244FM. 0 H AR RASBA WASHER., THRUST, 12MM 1
18 ¢ 244FM.08—20 By ] | WASHER, THRUST, 30MM L
19 | 244FM, 07 —0l XA __i WASHER B, SPLINE, 20MM Tt
20 | GB4605 LR EARREI10] i BEARING., NEEDLE. T3MM_ _ Y AN 1]
_ o . d B W __'r__, o
I I — e .
| |




AMBESE

Starting clutch
a
L2 ! &
fl'c:.f # % Part No. 2 E 5 | Description &R:p{j.&
1 | 244FM.04. 04 [ CHAIN, STARTING 1
2 | 244FM. 04. 03. 03 SPROCKET COMP. , STARTING(38T) 1
3 [ Z44FM. 10. 03. 01 TOUTER COMP., STARTING CLUTCH 1
4 | 244FM. 10.03--01 SPRING., STARTING CLUTCH ROLLER 3
5 T 244FM. 10. 03— 02 CAP, STARTING CLUTCH ROLLER SPRING | 2
6 | 244FM. 10. 03— 04 "PLATE. STARTING CLUTCH SIDE 1
7 " 244FM. 03. 07, 06 ~ SUB CORD_A i 1
8 | 244FM. 03.07. 07 “TCONTACT ASSY., NEUTRAL SWITCH 1
5 | 244FM. 03. 0709 PLATE, NEUTRAL SWITCH SETTING 1
10 | GB3452. 1 TC-RING, 6.9XL.&8 1
11 [ GB1i9 _ PIN., KNOCK, B6x14 1
1z | 244FM, 10.03—03____ ROLLER. 16.2X8.5 il 3 |
i3 T 244FM. 04. 03. 02 [OIL SEAL, 22X31%5 B 1
14 | GB5787 " BOLT, FLANGE. 6XiZ 1
15 | GB79 WarMex16 1 BOLT, SOCRET. 6X16 ~ 3

b
—
*




L) b s &

Left crankcase cover
. 1 -
i,‘f— 7% Part No. A A5 Description ;&R:;:.ﬁ
_ 1 | 244FM.03.Gi— 0} Ldwind COVER, L.CRANKCASE T
2 | 244FM. 03. 03. 01 i 4w a4 & Wik SPACER COMP.. 1..SIDE O
3 | 244FM.03-07. B da & A PBiL &R A GASKET, L. CRANKCASE COVER & 1
4 | 244FM.03—086 CELE PR AL XY GASKET, L. CRANKCASE COVER 1
5| 244FM.03.03—-02 mizy PLATE, STARTING, SPROCKET SETTING 1
6 1 244FM. 03, 0103 HE(—) N CAP. A.C.GENERATOR 1
7 ; 244FM.03.01—04 WE( CAP, 3oMM 1
& : 244FM, 03.01—07 [CEH: | O—RING, 27.4X2.4 o 1
9 [ 244FM.03.01--06 O A H - O—RING. 13.8%2.5 . . 1
10 | GB5783 326 < 10 BOLT, HEX., 6x10 1
11 [ 244FM. 03--09 R ek PIN, DOWEL, 8x14 .. 2
12 | 244FM. 03.03—01 At (1) | BOLT. FLANGE, 6§x20 2
13 | 244FM. 03. 06—02 ik (1) BOLT., FLANGE, 6X40 _ 1
14 | 244FM. 03. 07 —12 i (2) | BOLT, FLANGE, 6x50 2
i5 | 244FM. 03. 07 —07 AL (3) BOLT, FLANGE, §X65 - 2

-
—
[a]




Hik B, L

(Generator
"
Fray
£ = Part No. A £ 74 _ Descripticn &R:;:&

244FM. 10. 05 BERE-3 1Y o GENERATOR ASSY., PULSE 1
244FM. 10.02 AT FLYWHEEL COMP., (ND) ) 1
244FM. 10. 01 IEEIX L STATOR COMP.., (ND) L
244FM. 03. 01 — 02 B F(—) L § CLAMPER, CORD 1
244FM. 3, 01 —05 £ F () CLAMPER, CORD y i
244FM. 03. 07. 06— 03 EXiEs] GROMMET B - 1
GB70 ] 4y M5 10 BOLT. SOCKET, 5X10 B 2
244FM. 04— 07 B 2L _ BOLT. ROTOR SETTING 4 1
GR9074. 1 , Hirm o M5>¥28 SCREW -WASHER, 528 d — 3
GBY0 L ¥ AT M6 X 20 BOLT. SOCKET, X260 3
244FM. 10. 04 EXESS . | C.D.I.UNIT B .2
244FM. 02.01 ___ - A XS ESn i COIL_COMP. , IGNITION 2
ZNTW # Y E YL e CAP ASSY., NOISE SUPPRESSOR 2




Left

2

rear crankcase

oy

§f| % 5 Part Description &RZ;:&
1 ['244FM. 0302 01 | COVER, L. RR.CRANKCASE I
2" T244FM, 03.06—02 _ BOLT, FLANGE. 6x40 2
3 [ 244FM. 03. 02 02 GUIDE. DRIVE CHAIN _ _ 1
4 | 244FM. 03.07—09 CLIP, STARTER MOTOR CABLE 1
5| GB6563 BOLT., FLANGE. 6x12_ 1




A2 H1 &

Starting motor

: .y

}I'?I'cf_ R 5 Part No. ' A i3 Description | -&Rzljj-ﬁ
1 i 244FM. 11 AL Bh &AL —___IMOTOR ASSY., STARTING I
2 | 244FM. 11. 06. 01 % A _| BRUSH SET. TERMINAL .

.3 | 244FM.11--07 | R SPROCKET, STARTING MOTOR Y
4 | 244FM.11.05 FIEY . 1 BRACKET B, END ]
5 [ 244FM.71.06—05 M5 ~ I'SPRING. CARBON BRUSH ez

6 | 244FM.11—01 & E3kie [ BOLT. SETTING _"___2_ L
7| 244FM.11. 06 LES ' HOLDER SET, BRUSH ] o1
8 | 244FM. 11 - 05 EHE _RING N T 1

| 9 | 244FM.11—06 T4 B RING, SEAL _ 1]
10 | GB3452.1 O A B30X1.8 L O—RING. 30%1. & . I
11 | 244FM.11. 04 SR AF a4 A NUT--WASHER. 6MM P . Z
12 | 244FM.11—02 28 — WASHER o T
13_| 244FM. 03. 06 —03 | Ea | BOLT, FLANGE. 6§¥25 o _ z
14 | 244FM, 03. 07 —07 e (3) .. | BOLT. FLANGE, 6x865 e I A
15_| 244FM. 11. 01 ¥, 557t % 2a Bt SWITCH ASSY.. STARTER MAGNETIC = N
16 | 244FM.11.02 CE. S CABLE, STARTER MOTOR | 1
17 ! 244FM. 11. 62 —901 £ COVER, STARTER MOTOR TERMINAI. 1

-



ok R

Ol pump
I £
5{: % = Part Description -&R':::ﬁ
1 | 244FM. 06 - 02 GEAR. TACHOMETER PINION (2T) i
2 | 2A4FM. 06 PUMP ASSY., OIL 1
3 | 244FM. 06—01 COVER, OIL PUMF GEAR i
4 | 244FM.06.02 BODY COMP., OIL PUMP 1
5 | 244FM. 06—09 PLATE, OIl, PUMP 1
"6 | 244FM.06—08 t GASKET, Ol PUMP 1
7 | 244FM. 06— 03 I GE.AR A, QI PUMP DRIVE(42T) 1
8 | 244FM. 06— 07 MR E Ay T ROTOR, OIL PUMP INNER 1
9 | 244FM. 06—06 Yok B 5 ROTOR. OIL PUMP OUTER 1
i0 i 244FM. 06 05 BREME HOLDER, SCREEN 1
i1 | 244FM. 06. 01 o it B P SCREEN, OIL FILTER 1
|12 | 244FM. 03, 07 j "O—RING. 6%3 1
13| GB5783 m& M5 X 20 BOLT, HEX.., 5x20 3
14 | GB818 [ SCREW, RAN, 5X10 _,, 1
15 | 244FM. 66— 10 437 3 HEAT M6 32 SCREW, FLAT. 6x32 3
16 | 244FM.06. 02 02 PIN C, DOWEL, 4x5 i

L
p—t
L]




o f A

Crankcase

.

#£ ¥ Part Nao. A # Descrip[iun &R:p{j&
244FM. 03. 06. 01 Tkey - CRANKCASE COMP., R s 1
244FM. 03— 11 @hesm Al GASKET, CRANKCASE . A 1|
244FM. 03. 07. 02 Zoidein CRANKCASE COMP., L Yy 1
244FM., 03. 07—01 ELE TUBE, BREATHER 1
244FM. 03— 04 e 8T e BOLT, CYLINDER STUD T 8
244FM. 03. 07 —11 A2 () BOLT,” DRAIN PLUG, 12MM 1
244FM, 03.07—10 # P WASHER, DRAIN PLUG, 12MM r 1
244FM. 03— 09 A% L PIN, DOWEL, 8X14 2
2¢44FM. 03— 13 i in < 24 PIN, DOWEL, 12X2¢ 2
244FM. 03. 07— 02 B e 1 CLIP,  TUBE > 1
244FM. 03. 06 —02 (1) BOLT, FLANGE, 6340 7
244FM. 03. 07 —07 H(3) BOLT. FLANGE, §X65 1
244FM. 03. 07 —05 iz | BOLT, FLANGE, 6xX65 . 1
GB5787 o M6 <40 BOLT. FLANGE, 6x40 1
244FM. 03. 07. 08 e sE CABLE. BATTERY EARTH _ I




Wi 4.5 K

Crankshaft, Piston
[ i . 2n
f}‘: % % Part No. I £ # Description : &RZ[::IIL&
1 | 244FM. 04, 01. 01— 02 ! srIfrarr 00 0 | RING SET. PISTON(STD.)» i 2
_. | 244FM. 04, 01. 01— 01 Lo BRE] 5 OB RING SET, PISTONC(O. 50> : 4
244FM. 04, 01--03 ik LR RING SET, PISTON(1.00) ' 2
244FM. 04. 01 — 02 L I | RING _SET, PISTON(1,00) _ N 2]
2 | 244FM.04.02 i gk . F AT CRANKSHAFT COMP : 1
3 | 244FM. 04. 01 —01 =% " TFISTON. Y < ¥ A W e ; 2
4 | 244FM.04.01—05 i EEH PIN, PISTON L 2
S | 244FM,04.01—04 & K2 W CLIP, PISTON PIN 4
6 | 244FM.03.07. 04 - PLATE. Ol THROUGH 1
7 | 244FM. 04 08 _ BEASIERE GEAR B. OIL PUMP DRIVE(18T) N
E | 244FM.04—04 ] B THROUGH, O1.. =~~~ ; 1
_9 | 244FM.04—03 EERE _SPRING, OIL THROUGH o 1
10 | 244FM. 04—01 KX ENELS GEAR, PRIMARY DRIVE(18T} 1
11 | 244FM. 03. 0706 JETY 1o 'BOLT, STUD, 7x32 . _ __ i
12 | 244FM. 04 —02 R NUT, HUB, 16MM H
13 | 244FM. 04 ~05 4 WASHER, LOCK 1

-
It
00

-




i EH. R
Crankshaft.

Piston

I[ .
if % Part No. ' % Ei Description ‘&Rz;jﬁ
14 | 244FM. 04.02—01 - Lkx ovhdode o (2 4K TPIN. DOWEL, 4x4.4 L
15 | GB276 i AwAe305 "BZARING. RADIAL BALL, 6305 2
16 : 244FM. 03.07.03 hH | OIL SEAL, 35X52X7 I
| 17 244FM.03.07-14 1O AME O—RING. 6x3 _ R
18 | GB3782 . | B3 MAXER I BOLT. HEX.. 6~28 . _ ... _ 1
19 | (zB5782 I #EEEMEX3Z BOLT. HEX. . 632 A 4
.20 | GB81S __SAr M6 148 _ SCREW. FLAT. 6X16 I .3
21 | GB&L77 - dHE M NUT. FLANGE, sMM 1]
22 | 'GBa0g B RHIN13-8 "ROLLER. 2¥13.4 _, 1




Tk
Transmission
23

T SN .y R . A —
‘[:J‘o.’l % 5 Part No. [ Z 4k Deseription | %{::jﬁ
1 | 244FM. 08--08 E i MAINSHAFT COMP. (13T) U R S
| 2 Tza4FM.08--09 A "COUNTERSHAFT, TRANSMISSION 1
|73 [ 244FM.O8—12 - EER " GEAR. COUNTERSHAFT LOW(38T) e
A4 [2aaFML08—-13  TAtRe-BERE "BUSH. 16, MM ]
[ 75 [ 244FM. 08— 02 IR _HEER GEAR, MAINSHAFT SECOND(7T) 1

& | 244FM.08—-17 = _ FR_EER GEAR. COUNTERSHAFT SECOND(32T) S U

7 | 244FM. 08 _ 06 B EXTER T3 | GEAR. MAINSIHAFT THIRD(20T) ) 1
& 24aFML 0851 T I HREEsR GEAR., COUNTERSHAFT THIRD(24T) L
[ 79 T244FML08 05 T TibwEEgER TGE*\R. MAINSHAFT FOURTH(23T) | 1

10 | 244FM, 08— 15 it i " GEAR, COUNTERSHAFT FOURTH(28T» | 1

11 | 244FM.O08— 03 hrnpik R T GEAR. MAINSHAFT FIFTH(24T) i ST
12 | 244FM.08--16 R EER T GEAR, COUNTERSHAFT FIFTH(26T) 1

13 | 244FM. 08.02 I BihEE i SPPROCKET. DRIVE(]5T) - 1
|11 | 244FM. 08 19 wH ~ PLATE Az, FIXING ____ 1
16 244FM. 08— 11 E01) T i WASHER. TRUST 1

16 | 244FM, 08— 18 4% 18] | COLLAR, 20MM 1

» 20- L



Transmission

¥k 3

Fa
g‘f % 5 Part No. £ Description &R:;j.&
17 | 244FM. 68=-01 #H WASHER, THRUST., 15MM ! 1
18| 244FM. 08—04 %9 WASHER A. SPLINE. 20MM : 3
19 [ QSTW—20 M - SET _RING, 20MM .' 3
20 | GB278 B A 6202 BEARING, RADIAL BALL, 6202 : 1
21 [ 244FM. 03. 07. 63 W OIL SEAL, 20X34X7 e~ 1
22 | GB5783 X H M6< 10 BOLT, HEX., 6x<10 2
23 | GR276 Fa £ 6006 BEARING. RADIAL BALL, 600§ I
24 |GB278 . T 1 4w & 6204 BEARING, RADIAL BALL, 6204 1
25 | 244FM. 08. 01 IHRBER GEAR, MAINSHAFT, STARTING 1
56 | 244FM. 08 — 10 iEDER GEAR, COUNTERSHAFT, STARTING 1
27 | 244FM. 08~ 07 E ] WASHER, TRUST A 1

|




e £4 B X
Beipd R

Gearshift fork
Gearshift drum

[ ! L
f;;f # 5 Part No. pa R Description 1 '&Rzp?'&
1 244FM. 12— 06 T ik A A & S FORK, R.GEARSHIFT 1

2 | 244FM. 1204 i el BT FORK. L.GEARSHIFT 1

3 . 244FM.12—05 T hii FORK, CENTER GEARSHIFT 1

4 | 244FM.12—03 ) | SHAFT, GEARSHIFT FORK GUIDE 1
5 [244FM.12—12 BiEERE ' DRUM, GEARSHIFT 1

6 | 244FM.12—11 ik A a4 | PIN. GEARSHIFT DRUM 4
7 [ 244FM.12. 01 ML RE EHE STGPPER COMP., GEARSHIFT DRUM 1

8§ | 244FM.12—02 B &R L E PLATE, EARSHIFT DRUM STOPPER 1

9 | 244FM.13=T10 LHERE _ SPRING, SHIFT DRUM STOPPER _ 1

10 [ 244FM. 12.03 %5 SPINDLE COMP. , GEARSHIFT 1

i1 | 244FM. 12, 03— 02 EIELE L SPRING . GEARSHIFT ARM 1
12 [ 244FM. 12—01 o ¥ o _| SPRIN(G:, GEARSHIFT RETURN 1

13 | 244FM. 03. 06 —01 #F 1 PIN, SHIFT RETURN SPRING 1]
14 | 244FM. 12--07 _ T g A 'ROTOR, NEUTRAL SWITCH 1

15 | 244FM. 12—08 B3 "BOLT, GEARSHIFT DRUM STOPPER ARM PIVOT 1

16 | 244FM. 12— 09 itk  WASHER, DRUM STOPPER I

]
[t




e s 4R X
ELrTY
Gearshift fork
Gearshift drum

i‘f % = Part No. :& B vfﬁ' Description .] -&Ré;pﬁ.ﬁ
17 | 244FM. 03. 07. 01 s # OIL SEAL, 12xX24x10 gl
18 | GB5787 Fie M6 %20 I BOLT, FLANGE, 5Xx20 ]
,_,_,__i_‘_, — —_— e — —— . —— -
a .[ e .




A2 B F g 4

Kick shaft assy

, 3 ? Y B &
N, X F Part ! Description Repd.
1 [ 244FM. 09—07 o _ KIiCK GEAR _ 1
244FM. 0905 AL BN KICK PAWL 1
244TM. 09—11 B 8 KICK SHAFT 1
| 244FM. 09—03 | E SPRING 1
1 244FM. 09— 09 | R HE R KICK SPRING 1
244FM., 03— 10 ok AL 3 HOLD SLEEVE, SPRING 1
| 244FM. 09—08 | | REVAINER. SPRINC 1
244FM. 09—02 TRAY, SPRING il 4B 1
244FM. 0906 WASHER 1
244FM. 09— 04 RTINS E A SEPARATING PLATE. KICK PAWL 1
|| 244FM. 00—01 JWASHER 1
244FM. 65— 12 WASHER I
GB8Y4. | » TSET RING 16mm | 1
QSTW—20 SET RING 20mm I
GR818 SCREW. PAN, M6x16




A A% B 3 AT

#2 WA
Gearshift  pedal
Kick lever with pedal
"
I — o
)z.j— R 5 Part No. : A #R Description &RZ:;F.&
~1 [ 244FM.12. 02, 02 Bk GEARSHIFT PEDAL ' T
244FM. 12. 02. 01 I RER 1. JOINT ROCKER I~

3 [ 244FM. 12. 02. 01 —02 | B bR e £ RUBBER SLEEVE, HINGE 1

4 | 244FM. 12.02. 02 - 03 Mphipkisdps®f = 'RUBBER SLEEVE, GEARSHIFT PEDAL L 1
| 5 :244FM.09.01—04 ki " KICK LEVER WITH PEDAL 1

6 : 244FM. 08. 01 —05 | EFHIrRE " RUBBER SLEEVE, KICK LEVER WITH PEDAL 1
7 1 244FM.09.01—03 A2 B AT # _HUB, KICK LEVER WITII PEDAL 1

8 1 244FM.09.01—01 iR “PIN, KICK LLEVER WITH PEDAL ]

9 | GBggs _ W6 SET RIN(:, 6mm 1

10 | GB97.2 288 WASHER, 8mm ' i

11 | 244FM. 09. 01 —02 # ¥ SPRING 1

12 | GB308 Mk 6 . | STEEL. BALIL, f i
[ 13 | 244FM. 12.02—02 e 13 BOLT, STUD 1

14 [ 244FM. 12. 02— 01 $T 5 o | NUT, Ms il i 1

15 | GB5782 X M8 X 25 BOLT, M8x25 1

16 | GB5788 L 2 M6 X 20 BOLT, M#6Xx20 . L]

17 | GB6172 3T MG NUT, Ms 1

. 25 "



TRE

Air cleaner

~
o, én
i;‘?! ®£ = Part No. A #h Description &Ri;j—.ﬁ
1 244FM, 15.01.03 TIERED | " ELEMENT. AIR CLEANER_ 2
2 . 244FM.15.01.02 AR DUCT., AIR CLEANER_CASE 2
3 o FHE "SEAL. AIR CLEANER COVER 2
4 | 244FM. 15, 01 —08_ LEiEES __COVER, R.AIR CLEANER o 1
5 | 244FM. 15.02—01 LEEREESE | COVER. L.AIR CLEANER 1
6 | 244FM. 15. 01,04 ERiEER R | CASE, R.AIR CLEANER . 1
7 | 244FM.15.02.01 ETRESEK CASE. L.AIR CLWANER _ .1
8 | 244FM. 15. 01 —06 HRAKE _ TUBE. R.AIR CLEANER CONNECTING 1
§ ' 244FM. 15. 02, 01 EHARE | TGBE, L.AIR CLEANER CONNECTING = 1
10 244FM. 15.01—05 - T & L BAND. AIR CLEANER CONNECTING TUBE 2
11 . 244FM. 15.01 01 BAEFE | TUBE ASSY., DRAIN o 2
iz | - X 47 M6 BOLT, FLANGE, 6MM _6
13 [ GB823 My M4 w20 ___ :SCREW, PAN, 4x20 _ 2
14 [ GR9074.5 | 4T 44 M6 25 | SCREW - WASHER. 6xX25 L 6
15 | 144FM. 15.01—04 5 CLIP. TUBE(B12.5) 2

.
gt
o

-



A AR

Exhaust muffler

P
[)?I-o-% % % Parlt No. A £ Description -&RZ;:.&
1_|244FM.01—04 HAREZ JOINT, EX.PIPE 2
2 | 244FM. 01—03 #HALEFH __1 COLLAR, EW.PIPE JOINT 4
3 | 244FM.01—09 BHR o HE GASKET A. EX.PIPE 2
4 | 244FM.13.02 &HpE MUFFLER COMP., R.EX 1
5 | 244FM. 13.01. 05 i BAND, EX.PIPE 1
6 -5 R PACKING, MUFFLER N
7 | 244FM. 13. 01 | EWNAE MUFFLER COMP., L.EX 1
8 | 244FM.01.01—-0§ A A NUT, CAP. 6MM _ 4
9 [ 244FM.13.01—02 % 7 B RUBBER A, STAND STOPPER 1
10" | GB5787 Hie Mg X 20 B BOLT, FLANGE, 8x20 1

27 .



L

Carburetor

o 1 N = = .c;.

E:- % % Part No A e Description &R:pi.&

1 | 244FM. 14.07—01 1 EHEE ~ “GASKET SET 2

| 244FM. 14, 08--03 FHE GASKET SET 2
244FM. 14, 08— 05 | EAH _ GASKET SET 2

2 | 344FM.14.06—12 ERE MAIN NOZZIE  ~ 2

T 244FM. 14.02. 02 EX kN NEEDLE SET. JET 2

3 244FM.14.05 TR EST FLOAT SET Y a 2

~ 4 | 244FM.14.08 i FTE CHAMBER SET. FLOAT i 2

5 | 244FM. 14.06. 02 X EE LT — SCREW SET A ) j 2.

6 | 244dFM.14—15 B fREEE&r o da "SWITCH. SCREW SET B ~ - 1
244FM. 14 -16 SRz aldr SCREW SET B j 1
P44FM.14—17 [IEELEED R X T SPRING, SCREW SET B S 1]

~ ' GB97.1 _ T WASHER, 8mm __ S 1
7 GBS1& AT M4 12 . SCREW SET C ~ 1 ]
. 244FM.14—05 ENEEE SiEE SPRING _ ] 1

8 [ 244FM.14.02—01 R E" ) PLATE SET. VALVE ! z |

244FM. {4, 02—102 it AT i SPRING i 2

o
o0




Mo 1, Part No. . & A Diescription
9 | 2edFM.Ldoh.er T A fEEX T VALVE SET. STARTER B ' 2
| 10| 244FM. 14 01 & | Sl _ JOINT SET D, TUBE L 1
H T 244FM. 1407 - R ¥ . _ . __|JOINT SET, FOEL 1
12 2naFMITi— 08 YV ) | SPRING, TORSION COIL 1
13 [ zadFM. 14—07 L HEFE _ SPRING. VACUUM PISTON g
14 [ 244FM_14 -6 I PANEFEGEF - SPRING _ 1
| I5_ 244FM. 14— 04 o REL T SPRING _ ]
16 | GBRI§ o EE MGz | SCREW, PAN, 6x12 i 4
| 17 | GB818 4T MAXT Yy SCREW, PAN. 4x7 2
18 [ 244FM. 14 o e E CARBURETOR ASSY. (VE25E P) 1
|16 244FM. 14 L FEEmE _ CARDURETOR ASSY.., R 1
20 | 244FM. 14 - Z b UER . | CARBURETOR ASSY.. L ]
2] | 244FM. 14.03 | BA TOP COMP ) 2
22 | 244FM. 14.02. 01 _ A £ | PISTON COMP., VACUUM 2
23 | 244FM, 14—01 BEEYY L _LEVER, STARTER 1
| 24| 244FM. 14—08 ] weig Ar KA 5 _ LLEVER, STARTER 1
25 | 244FM. 14- 05 RUMCEE LTSS SCREW, STOPPER 1
26 | 244FM. 14. 04 | EHR . VALVE COMP. FLOAT 2
27 | 244FM. 14,06—12 EHF ] : HOLDER, NEEDLE JET 2
28 | 244FM. 14—19  ARE ] TUBL -z
[ 28 | 244FM. 14--14 e | AR TUBE, AIR VENT 1
| 30 | GR814 , _ ¥ 47 M1 X8 SCREW, PAN, 4x8§ 6
| 31 [ GBSIg , AT MAX10 ~SCREW, PAN, 4X10 2
32 | GB&18 47T M4 X 14 SCREW, PAN, 4xi4 8
33 | GBg1g _ 34 M5 X 10 ~ _| SCREW, PAN, 5x10 i
| 34 | GBS074. 3 | ¥EArea b MAXIO SCREW —~WASHER, 4xX10 2
.35 [ 244FM. 14—11 TR _ ' CLIP, TUBE(B8) 2
36 | 244FM. 14. 06—1J _EFR . _ JET, MAIN, #2388 2
37 | 244FM. 14. (6. 03 ik T | JET COMP 2






